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The Laminex Group — Technology Centre Quality Manual

Test Report No. 2432226 Date of Issue: 20/05/2024
Laminex Sample Reference No. 32226
Client Sample Reference No. 2400615
Product Description: 22mm Particleboard Flooring
(Supplied by client) General Purpose, Class 1, E1
Surface Treatment None (Raw)
Receive Date: 25/01/2024
Condition: Good
Testing Performed Date(s): 30/01/24 - 07/02/24
Specification Standard AS/NZS 1860.1:2017
Product Classification Class 1, E1 Particleboard Flooring
Result Product Limit
Standard
Test Method Unit Mean Std Dev | Limit Value| Clause |[Compliance
AS/NZS 4266.1 2017 Maximum | Clause 6.1
Formaldehyde Emission Section 17 mg/L 1.18 0 1.5 (El) table 1 PASSEI

Fomraldehyde Emission Class: E1

Comments

As agreed to by the client, compliance to product limits is based solely on the reported test result (s) and no uncertainty of

measurement shall be taken into account.

Approved Signatory:
Laboratory Supervisor (K.Coull) *
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Test Report No. 2432226 Date of Issue: 20/05/2024
Laminex Sample Reference No. 31936
Client Sample Reference No. 2328601
Product Description: 19mm Particleboard Flooring
(Supplied by client) General Purpose, Class 1, E1
Surface Treatment None (Raw)
Receive Date: 7/11/2023
Condition: Good
Testing Performed Date(s): 13/11/23 -21/11/23
Specification Standard AS/NZS 1860.1:2017
Product Classification Class 1, E1 Particleboard Flooring
Result Product Limit
Standard
Test Method Unit Mean Std Dev | Limit Value| Clause |[Compliance
AS/NZS 4266.1 2017 Maximum | Clause 6.1
Formaldehyde Emission Section 17 mg/L 1.32 0.07 1.5 (E1) table 1 PASS El

Fomraldehyde Emission Class: E1

Comments

As agreed to by the client, compliance to product limits is based solely on the reported test result (s) and no uncertainty of

measurement shall be taken into account.

Approved Signatory: |
Laboratory Supervisor (K.Coull) <
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Test Report No. 2432226 Date of Issue: 20/05/2024
Laminex Sample Reference No. 31680
Client Sample Reference No. 2322034
Product Description: 22mm Particleboard Flooring
(Supplied by client) Termite Treated, Class 1, E1
Surface Treatment None (Raw)
Receive Date: 15/09/2023
Condition: Good
Testing Performed Date(s): 4/10/23 - 12/10/23
Specification Standard AS/NZS 1860.1:2017
Product Classification Class 1, E1 Particleboard Flooring
Result Product Limit
Standard
Test Method Unit Mean Std Dev | Limit Value| Clause [Compliance
AS/NZS 4266.1 2017 Maximum | Clause 6.1
Formaldehyde Emission Section 17 mg/L 0.99 0.03 1.5(El) table 1 PASS El

Fomraldehyde Emission Class: E1

Comments

As agreed to by the client, compliance to product limits is based solely on the reported test result (s) and no uncertainty of

measurement shall be taken into account,

Approved Signatory:
Laboratory Supervisor (K.Coull) <
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Test Report No. 2432226 Date of Issue: 20/05/2024
Laminex Sample Reference No. 31937
Client Sample Reference No. 2327612
Product Description: 19mm Particleboard Flooring
(Supplied by client) Termite Treated, Class 1, El
Surface Treatment None (Raw)
Receive Date: 7/11/2023
Condition; Good
Testing Performed Date(s): 14/11/23 - 22/11/23
Specification Standard AS/NZS 1860.1:2017
Product Classification Class 1, E1 Particleboard Flooring
Result Product Limit
Standard
Test Method Unit Mean Std Dev | Limit Value| Clause [Compliance
AS/NZS 4266.1 2017 Maximum | Clause 6.1
Formaldehyde Emission Section 17 mg/L 1.28 0.01 1.5 (ED) table 1 PASS El

Fomraldehyde Emission Class: E1

Comments

As agreed to by the client, compliance to product limits is based solely on the reported test result (s) and no uncertainty of

measurement shall be taken into account.

Approved Signatory:
Laboratory Supervisor (K.Coull) — ¢
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